. T -2R-0470-24

DEPARTMENT OF THE ARMY TECHNICAL MANUAL

] ILLUSTRATED PARTS BREAKDOWN
AIRCRAFT ENGINE

| MODEL 0-470-15
(CONTINENTAL MOTORS CORP.)

Note. This manual replaces AF TO 2R-0-470-24, 1 January 1957,
for use within the Department of the Army.

. DEPARTMENT OF THE ARMY e« FEBRUARY 1957



e Samsirraliin i e

b il il

Official :

HERBERT M. JONES,

Major (feneral, United States Army,

The Adjutant GFeneral.

Dristrilsation:
Actire Armo:
CRGH
Tee Bve, THA
Tee Bve Bd
Heg CONATLC

Army AA Comd

(33 Maj Comad
114 Hase Comd
Loy Clomd

B DWW

Armies

Corpa

Thiv

Ft & Cp

UaMA

Gen & Br Sve Heh
Army Avn Beh

Gen Depots

Trans Sec, Gen Depot
Trans Depots

Trana Terminal Comd
Army Terminala

PG

N Bilate AG; unita—same a8 Active Army.

LSAR: None,

For explanation ol‘_ahbrevintinm used, aee BH 320-560-1.

DEPARTMENT OF TIIE AURMY
Wasningron 25, D. C,, | February [5957

TM 1-2R-0470-24 is published for the use of all concerned.
By Order of Wilber M. Brucker, Secretary of the Army:

MAXWELL D. TAYLOR,
(Feneral, [nited Staten Army,
{'hief of Staf.

Trans Fld Maint Shopes

Div Engr
Engr Dist
Mil Disat
MAAG
Unita organised under
following TOEs:
51920
4010
-5M0C
-2c

17=20C
51-2C
F2-2C
55-606R
H5-4501L
Ah-45TH
G5—458R
57-20C




O e

™ 1-2R-0470-24

Table of Contenta
and Bection I

"I'ABI.E OF CONTENTS I

SBection Page
1 INTRODUCTION ... .. R P 1
Figure 1, Continental O-470-15 Alrcraft Engine . .. ... .... 5
I] GRDUPHESEMB].;YFARTELIET---1-|+|-||-|.--|- LR TN R R L R " ﬁ
Fi[i','urEE. ﬁCEEEEUriEEGrWP R N R I I NN A B I 7
FtEJI'EE. IE“itioﬂS"rstEmI-luli-llei-'ll-iill-llIlilllII- 3
Figure 4, Priming System Asgembly «...voavaavacnnn- 10
Flgure 5. Carburetor Assembly . v v vt e veavsoannes i1
F!EUI’E‘E‘. Fuel PUMP . . 0 o6 s v s o v s e 63 5 08 s s a5 2 6481 2d® 11
Flgure 7. Induction System and Oll Return Hose Asgembly .. - 12
Flgure 8. Oll Sump Installatlon , . cc v v escr i cnananans 14
Flgure . Accessory Case, Gears and Covers Assembly. .. .. 18
Figure 10, Front and Rear Accessory Case Machining Assembly 18
Figure 11. Oil Pump and Hose ABBembly. « e ccaenaanvun 21
Fipure 12, Cylinders and Pushrods Assombly. « o c i s s v s v 00 22
Figure 13, Complete Platon Asaembly ... euvsnvror ooy 23
Figure 14, Crankease GroUP . . o v v v v asnas s rsassasnsa 24
Flgure 15, Camehaft and Lifters Assembly . .. cerrernvans 27
Flgure 16, Complete Connecting Rod Assembly . ....0vves. 28
Figure 17, Complete Crankshaft Assembly ......ce0csress 28
l]] NUHERI‘C&LD‘DEE--..-----.;;----r-mtllinnul!'-* 30
SECTION |
INTRODUCTION
1. GENERAL. aceordance with the numerlcal part numbering filing

a. This catalog l1sta and describes the parts for the
0-470-15 engine, manufactured by Continental Motors
Corporation, Muskegon, Michigan, U.5.A,, here-
after referved to as the manufacturer, and ls divided
into three sectlons as shown in the Table of Contents.
b. The Table of Contents at the front of the catalog
ghows the method of grouping the parts and the se-
quence of the groups.

¢, The Group Assembly Parts List (Section II) con-
slsts of the complete engine divided into 17 malin
groups as shown in the Table of Contents. Each as-
gembly listed is followed immediately by its com-
ponent parts, properly indented thereunder, to show
their relationship to the assembly. Component parts
of the complete engine which are not included In any
assembly, but which are used in conjunction with,
attach, or attach to a certain assembly, are listed
either preceding the first detail or following the last
detall of that assembly, consistent with the disas-
sembly of the entire engine. Attaching parts are

'listed immediately after the part or assembly they

attach and are labeled "{ATTACHING PARTS)". The
end of a group of attaching parta is signified by the
gymbol "~--*---" placed aiter the last attaching part
in any particular group. ‘ g

d, The Mumerical Index (Section III) is complled in

system described below:

(1) Part number arrangement begina on the ex-
treme left-hand position and continues from left to
right, one position at a time, until the part number
pumerical arrangement 18 determined.

(2) The order of precedence In part number nu-
merical arrangement 18 as followa: :

{a) First position arrangement;
Letters A through 2.
Numerals 0 through 9.
{b) Second and succeeding position arrange-
ment;
Space (Blank column),
Diagonal {Slant),
Polnt (Period) .
Dash (-]},
Letters A through Z.
Numerals 0 through 8.
Note: Alphabetical O's are considered as zeros.
@. In the Group Assembly Parts List the "PART
NO." column lists the manufacturer's. part number
for all ltems except those which are purchased {rom
other manufacturers, hereafter referred to aa
Vendors. Each vendor ltem is identifled by the Ven-
dor'sa part oumber, The description of vendor's

" items 18 followed by the Manufacturer's part aumber

in parenthesis.



Section I
Introduction

[. The "DESCRIPTION" c¢olumn glves the homen-

clature which appears on the Manufacturer's or Ven---

dor's drawing.

€. The quantities listed in the "UNITS PER ASSY"
column are, In the case of assemblles, the total quan-
tity used per engine at the location indicated. The
component parts indented under the assemblies are
the quantitles vsed per assembly, The guantities
gpecifled, therefore, are not necessarlly the total
per engine.  Refer to the Mumerical Index {Section
D for the total quantities used per englne.

h. Parta and aascmbilica for which the symbol "NpP*
appears In the "UNITS PER ASSY" columnare not
procurable as such. To obtaln such a detall part
order the smallest procurable assembly containing it.
Replace "NP" amsemblies wlith subassemblies and
detail parts. "NP" assemblies in position "1" of the
"DESCRIPTION" column are merely to identify the
group.

2, USABLE ON CODE. At the date of publication of
this catalog, only one model of the engine is belng
produced, therefore no coding is necessary and the
"USABLE ON CODE" column 18 lelt blank.

3. SOURCE CODING — Source coding as applied to
the numerical index has been assigned by Department
representatives.

SQURCE CODE DEFINITIONS —
{a) CODE "P" — PARTS UNDER INVENTORY

ETOCK CONTROL

{1} CODE "P'" iw applied to parte which are
procured in view of relatively high usage,
Code “"P* parts may be requisitioned and
installed by any maintenance level, unless
followed by the letter — "O", which re-

stricts requigition and replacement to De- |

pot {O&:R) level only, Restricted service
manulacture is consldered practicable but
only after an attempt has been made to pro-
cure from Suppiy Sources, In llew of Pro-
curement of P Coded parts, the De-
partment may designate a Depot [O&R)
level activity to manufacture supply re-
quirements for the Program.

(2) CODE "P1" is applied to parts which are
very difficult or uneconomical to manu-
facture, Service manufacture ls considered
impracticable, Code"P1" parts maybe reg-
ulgitioned and installed by any maintenance
level, unless followed by the letter — Q"
which restricts requisition and replace-
ment to Depot (O& R} level only,

{b) CODE "M" MANUFACTURE, PARTS NOT

PROCURED

(1) CODE "M" is applied to parts which are
within the facilities of any activity to
manufaclure. Procurement and stocking
are not juatified in view of the relatively
low wusage, or storage and installation
factors, of thege parts, MNeeds are to be
met by local manufacture as required.

{2) CODE "M1" is applied to parts which can
be manufactured only by utilizing the
facilities of the Depot (O&R) activily. Pro-
curement and stocking of these parts are

TM 1-2R-0470-24

not justified in view of their relatively
low usage and Installation factors, The
necds of all activities areto be met through
salvage, or by Depot (OLR) level many-
facture,

{(c) CODE "A" ASSEMBLE — ASSEMBLY NOT

PROCURED

(1) CODE "A" s applied to assemblies made
up of two or more units each of which
carry indivldual part numbers apd de-
scriptlon, and which may be agsembled
by any Maintenance level,

(2) CODE "Al" Is applied to asscmbiles made
up of two or more parts each of which
carry individual part numbers and de-
scription, and which may be assembled
only - by activities having Depot (O&R)
facilities.

{d) CODE "X" PARTS CONSIDERED

IMPRACTICABLE FOR MANUFACTURE

OR PROCUREMENT,

{1} CODE "X" is applied to Main Structural
Members or sBimilar parts which, if re-
quired, would =suggest extensive alrcraft
or equipment reconditioning, The need of
a part, or parts, coded "X" (wing spar
cips, center section structure) should
normally result in a recommendation to
retire the aircraft or equipment from
Service. ’

{2} CODE "X1" is applied to parts for which
procurement of the next larger assembly
is justified; e.g., an integral detail part,
Buch as welded segments, inseparable
from its assembly; a part machined ina
matched set; or a part of an assembly
which, if required, would suggest extenaive
reconditioning of each assembly.,

(3) CODE "X2" is applied to parts which are
neither procured nor stocked., Activities
requiring such parts shall attempt to ob-
tain from salvage; if not obtainable from
salvage, such parts shall be requisitioned
through normal supply channels with
supporting justification,

(e) CODE * PARTS NOT PROCURED,

MANUFACTURED OR 3TOCKED

{1} CODE * applies to installation drawings,
diagrams, instructions or field service
drawings, basic drawing numbers which
cannot be procured or manufactured and
obsolete parts,

4., VENDORS' CODE SYMBOLS, Standard code SYm -
bols, placed in parenthesis after the part description,
are used to designate the manufacturer of purchased
items of equipment, These symbols are as follows:

CODE = VENDORS' NAME AND ADDRESS

BG B. G. CORPORATION
Mew York, Mew York

BPD BENDIX PRODUCTS DIV,
Bendix Awiation Corp
South Bend, Indiana

CK CHAMPION SPARK PLUG CO
Toledo, Ohio



CODE

ECP

GP

PE

RO

*RW

SNT

TF

uc

WIT

TM 1-1R-04T70-24

VENDORS NAME AND ADDRESSH

ECLIPSE PRODUCTS DIV
Bendix Aviation Corp
Telerboro, New Jersey

GARLOCEK PACKING CO
Palmyra, New York

NATIONAL MOTOR BEARINGS CO INC
Redwood Clty, Californla

PESCO PRODUCTS DIV
Borg Warner Corp
Bedford, Ohlo

ROMEC DIV
Lear Inc
Elyria, Ohio

RAY WHYTE ELECTRICAL PROD
East Detroit, Michigan

SCINTILLA MAGNETO DIV
Bendix Aviatlon Corp
Sldney, New York

TITEFLEX INC
Mewark, New Jersey

TINNERMAN PRODUCTS INC

Cleveland, Ohlo

UNITED-CARR FASTENER CORP
Cambridge, Massachuseita

VICTOR MFG AND GASKET CO
Chicago, Illinols

WITTEK MFG CO
Chicago, Illinolis

Bection I
Introduction

CODE VENDORS NAME AND ADDRESS

WEI WALDES-KOHINOOR INC
Long Island City, New York

* Does not appear in Mavy Code of Manufacturers'
Names., Used for convenience only.

5, USE OF ILLUSTRATED PARTS BREAKDOWHN,

6, HOW TO FIND THE PART NUMBER IF THE
SECTION OR SYSTEM OF THE EQUIPMENT IN
WHICH THE PART IS USED IS KNOWN:

a, Turn to the Table of Contents and find the page
number for the Major Assembly or Syslem In which
the part 18 used.

b. Turn to the page determined in atep 8a.

¢. Locate the part and lte index numbper on the illus-
tration,

d, Find the index number on the Group Assembly
Parts List page to determine complete description.

7, HOW TO FIND THE ILLUSTRATION FOR A PART
WHEN PART NUMBER I3 KNOW N:

a, Refer to Section I, the Numerical Index, and
find the part number, .

b. Turn to Section O and find the firat figure and
index number indicated in the Numerical Index {or
that part. 1If this figure shows the part in a section
or system of the equipment other than the one de-
sired, refer to the other figure numbers listed in the
Mumerical Index.

¢. On the face of the illustration find the index num- "
ber determined in step Th.

8. AIR FORCE BTOCK NUMBERS, When the Alr
Force Stock Mumber of an item does nol appear, re-
fer to the B-00=1 Maater Numerical Index.



*

i

ST 5 RTP  Sgtpe

T

Section |
Introductlon

TM 1-2R-0470-24

Legend for Figure 1

Index Figure
Number Numbers
1 AcceBaories Group. . . v v v vy s nm i s oo amnwenness 2
2 Tenillon SvBtem v v i v v v s v o v s mnm oot s s n s s an g 3
3 Prlmingﬂyﬂtem.................-------...... 4
4 Carburetor Assembly . + o v o 4 i i v e s v i s v s a s nanous 5
B Fuel Pump ., v wsnns A DAy Ry 6
i Induction System and Oil Return Hose Assembly . ...... 7
T 011 Sump Installation .. ....... Cals i e b s ]
B Accessory Case, Gears and Covers Assembly - . ... ... 8,10
o Ol Pump and Hose ABBombly o o v vv v e i v v e s ua s 11
10 Cylinders and Pushrod Assoembly .o o v v s s v v e nnwiasan 12
11 Complete Platon Assembly o o v e v v e v o 1 s sm s 60 e vs 13
12 Crankctse Group ... s e s vsssassoasnareansay 14
13 Camahall and Lifters Assembly . . .o v vms v o v asua, 15
14 Complete Connecting Rod Assembly . ... .0 v v v s usann 16
15 Complete Crankshaft Assembly .« oo v s s e v v v v ussas 17




Section I
Introduction

TM 1-2R-0470-24

s

sutdig 1JEI0IIY E1-0Lb-0 1EUauu0) T aIndid




p Bectlon II T™ 1-3H-04T70-24

ﬂ Group Assembly Parts List
3
1 .

% !

SECTION 11
GROUP ASSEMBLY PARTS LIST

o b
3
\
FIG. & | uniTs | USABLE
4 INDEX PART DESCRIPTION PER ON
4 N, NO, 1 21 4 5 6 7 ABSY CODE
2- Mo NMumber ACCESSORIES GROUP & ..., . i vt vamanonsanana NP
-1 AMI54T-2 « GENERATOR, Tachometer . ... ..o vosonnass 1
] (ATTACHING PARTS)
] -2 356-428 B 1 5 5 IR 4
""'3 l‘\-NlEIﬁUE - NUT Ba B R FoE o mom owmomow E o E BB R F R R.oEowowemomowm o oE & R 4
% -4 AN9ED-416L ¢ WASHER ......oiiiiiieienesuiinenns 4
:\: -5 hNd{J45-—1 Ll GﬁSHET ® % & ¥ 8 @ & @ & 4 F @& & & 4 W ¥ ¥ F # & 0 F % 4 ¥ 4 1
-6 AN4116-R1 . STARTER, Direct eranking electrie type T56-10 1

(ECP) (532187)
[ATTACHING PARTS)

-1 356-H24 ¢ LOCK vt navanasansanonsnnnanss 6
-8 AN121504 e NUT o s i a s e s i he s won s ma ah 63 58 ie 08w 8 ]
-8 ANDG0-616 o WASHER L hu v s i v i st a e s bmarsn v vs s &
——
"lﬂ d‘l.N‘lU'iT-l L] GﬁSKETII!l!-Ili-li-il-i-llll-lli # @ B 4 B.#F 4 B I
=11 1345-3 « GENERATOR, Engine driven 24 v de 50 amp {ECP} 1
: (532182)
(ATTACHING PARTS)
=12 Jo6-624 R L o e P G
=13 AMNI21504 ! . NUTl-l|.|l-!l-l-l!ll‘"ll‘-llll-l'lI-'I'IIII!III i)
=14 ANODG0-016 . WA-‘JHER T I J ey 6
-15 AN404T-1 . GJ"LEKET T o L R 1
-Iﬂ 3?"194—F * PUMP. VIB.ELIUI.‘I‘L {PE] {53?54ﬂ_} LI R R O I I I O ] 1
(ATTACHING PARTS)
=17 J56-428 B 5 . T T ST PPN LS 4
‘IB ﬂNlEiEﬂE L] HUTi-l1-ld--p.-q-...-...-.--v-un----l--ll-l- 4
'lg AHBEU"'*]-EL L] WMHER LR I I T N R I R I N O I I R I S R I 4
-
-20 AN4045-1 v GASKET v v v vsnesnnsssasnnsonesennnen 1




T™ 1-2R-0470-24 Section II

Figure 3. Accessories Group




Bt B i ok, el

i

b T

Section II

Group Assembly Parts List

TM 1-2R-0470-24

|
Figure 3. Ignitlon System
FIG, & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO, NO, 12345671 ASSY CODE
3 Mo Number IGNITION SYSTEM . .. v v v e s s nnasnannnnsss N NP
-1 49162 . BAND, Wire harnesstype Bsaize 5 (UC)(533087) . .. 1
-2 A25884 .  BRACKET, Ignitlon cable (TF) (537316) . v v v v s s 2
536043 HARNESS AS3Y, Radio shielded lgnition. . ...... 1
(ATTACHING PARTS)
-3 ANS01-10-10 o BCHEW L.t nanasisnrnsssvns sana 8
]




T™M 1-2R-04T0-24

Heolivn o

Group Assembly Parts List

FIG. & UNITS USABLE
INDEX FART DESCRIPTION PER ON
NO. < N, 1 234 5 46 7 ABSBY CODE
3-4 AN935-10 » WASHER . .....cicicevnnnnnescnnnnnas 8
I PR

-5 ANTAZD-BC s 2 CLAMP ... e ivsiaennnamssisinsannna 2

-6 10-5167T + « WASHER, Hightensioncable contact (SNT) ... .. 12

=T 10-50771 «» « GROMMET, Sixcylinder distributor cable (SNT) 2

{36219)

-B 10-50777 . PLATE, Six cylinder shielded cable (SNT) {25312). . 2
WE1214-1 + + HARNESS ASSEMBLY, Ignition left (RW) . ... .. 1
WE1214-2 . - HARNESS ASSEMBLY, Ignitlon right (RW) ..... 1

] WE1122 « + « SLEEVE, Adapter rubber (RW). . .o v v v cuus 6

=10 ANINZ-20-3 - 1 G

-11 AM41A4-2 =+ o« ALEEVE ... i vsnsannnnresaninsa [

-12 WE1008 + + » BUSHING, Rubber {RW). .o v i e v v s vt oo &

=13 AMIINA-1 s s . ELBDW...... L T i LT L 8

=14 WE1009 v« o« SPACER AEEF‘MBLY {RW) . . . . 6

=13 No Number « &+ « CABLE, 5mm hlgh tenslion ig‘nitinn bpec MIL- AR

C-3162, Type I, Grade "A", Class 2

=18 WE301-1-3000 | . , , CONDUIT ASSY, Ignition cable No. 1 cylinder 1

lower long elbow (RW)

-17 WE301-1-2700 | . . . CONDUIT ASSY, Ignition cable No, 2 eylinder 1

lower long elbow (RW)

-18 WE301-2-3600 | , , . CONDUIT ASSY, Ignition cable No, 3 cylinder 1

lower short elbow (RW)

-18 WE3I01-2-3400 | ., ., . CONDUIT ASSY, Ignition cable No. 4 eylinder 1

" lower short elbow (RW)

=20 WE3I01-2-4300 . « CONDUIT ASSY, Ignition cable No. 5 cylinder 1

lower short elbow (RW)

=21 WE301-2-4000 | . , . CONDUIT ASSY, Ignition cable No. & eylinder 1

lower short elbow (RW)

=22 WE3IN1-2-2200 | . . . CONDUIT ASSY, Ignition cable No. 1 cylinder 1

upper short elbow (RW)

=23 WEIN1-2-3200 « + » CONDUIT ASSY, Ignition cable Mo, 2 cylinder 1

upper shart elbow (RW)

-24 WE301-1-3000 | . . . CONDUIT ASSY, Ignition cable No, 3 cylinder 1

upper long elbow (RW)

=35 WE301-1-3800 |, ,. , CONDUIT ASSY, Ignition cable No. 4 cylinder 1

upper long elbow (AW)

-28 WE301-2-3800 - . CONDUIT ASSY, Ignition cable No. 5cylinder 1

upper shart elbow (RW)

=37 WE3IN1-2-4200 | . . . CONDUIT ASSY, Ignitlon cable No, 8 cylinder 1

upper short elhow [ AW)

-28 c27s . PLUG, Spark (CK) (531132=1)1 v v v s o v vnvnanns 12
RC268 « PLUG, Spark (CK) (530892} . . v v sneussnns Opt
BG-T06-3 . PLUG, Spark {BG) (530203} .. ...... e v 4. Opt
10-52305 « KIT, Ground terminal (SNT) (352024). . .... .. .. 2

-39 2-155 « « WASHER, Plailn brass 0.1 [D x 0.313 0D x 0,02 1

in.thick (SNT)(25314)

=30 - 10-37668 + »  B8LEEYE, Ground wire insulating 0,188 ID x 1

0.375 0D x0.968 In, 1g (SNT) {530455)
=31 10-7029 . « FERRULE, Shielded ground wire inner (SNT) 1
(25318)
-3z 10-T030 p FERRULE, Shielded ground wire outer (SNT) 1
{25317)
=33 10-37668 + « NUT, Hex coupling 5/8-24 (SNT) (26318} ..... 1
=34 10-51365-17 . MAGNETO, Model S6LN-21 (BNT) {531676) (T.O, 8E2- 2
5-2-14)
(ATTACHING PARTS)

=35 356-524 s LOCK tuiiineiesisvansarsosssasannssns 4

=36 AN121503 B I A P A 4

=aT 401500 . WABHER, Plain0.33 IDx 0,756 OD x 0,09 in. thick . .. 4

e
-18 535324 . GABKET, MAENELO . . v s v v onevaanssnnnusns 2




-l e

el i et il

Y. w— »

section I1

Group Assembly Parte Liatl

TM 1-2R-0470-24

| FIG. &

! . UNITS USABLE
P INDEX PART DESCRIPTION PER OM
NO, NO, 1 234587 ASSY CODE
3-39 a3i1Te . BUSHING, Magneto drive coupling = v v o v v v v v v v 4
=40 331178 «» RETAINER, Magnetocoupling .. ... vuvvvuna. 2
4- 532656 PRIMING SYSTEM ASSEMBLY. . . ... .cvvuruann 1
© 5320446 » CLAMP ASSY, Primer Lline right side , .. .. ..... 1
-1 ANLIO-10-86 o BCREW L . i s i s 2
-2 C1778-10%-1 . . NUT, Flat speed type No. 10 (TIN) (532362} . ... 2
=34 DRSS ~ . CLAMD, Primer 1ine & .o et m i a . 2
5 = AAIval v BRACNET, Primer e ClaAmMP e cnecesesss i
! BATI4Y CLAMP ASSY, Primer line left side ..., .. v v 1
-5 ANGIG-10-8 v o+ SCBEW L.y c i s sssrsr s s raare e 2
-6 C1779-102Z~1 . NUT, Flat type speed No. 10 (TIN) (532362) . . .. 2
=17 52945 CLAMP, Primer line .. .o v mmonnnnnasns 1
-8 532044 . . BRACKET, Primer line clamp . .« s svavss s+ 1
-9 53 2GRG . TUBE ASSEMBLY, Cylinders No. tand 2 .. ... . 2
HA26GRG . TURE ASSEMBLY, Cylinders No. Jandd .. au v 2
SI20RT . TUBE ASHEMDLY, Cylindors No, Gand 8 ... .., 2
'-1{} ﬁN"i“z:"i [} Nlrji—l[.]“l'llllIll.lIll'l.'l'.'lll"".l"l 4
=11 AN40IA-1  ELDOW | vt e s s essaaa s 8 s baansstesnars 2
Figure 4, Priming S8ystem Assembly
10




T™ 1-ZR-047T0-24

Figure 5, Carburetor Assembly

Sectlon II
Group Assembly Parts List

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NG, NO, 1 2 3 465467 ASSY CODE
5- No Number CARBURETOR ASSEMBLY ....... B P s NP
-1 3g1620 . CARBURETOR ASSY, Model PS-5C (BPD) (625008} i
(ATTACHING PARTS)
-2 J06-524  LOCK s v e vesarsnasnsnsensvasnsenssra 4
.—Ia hN1215“3 L NUT}IIIIii-iillliliil‘i- ----- i & = o & {
-4 ANQE‘“"EIEL " WASHEH ‘B OW R AR A OA OB R EEFE SRR TR I} LR ) 4
' o o
=3 35985 « GASBKET ... .. e nnsmsssrncraamassnss 1
G-1 RG-8080 PUMP, Fuel type GI8 (RO) (532402) . ... v i vonsns 1
(ATTACHING PARTS}
~2 356-524 LOCK v aue bwa s s s asmnsdnsas seebeasss 4
"":' ﬁN1215ﬂ3 NUT---rrnnf.-.--.-'tuy- - - o LG LI 4
-4 ANDGBO-516 WASHER ... .. ccceananes sraaa e 4
RS P
-] AN4O5D -1 GABKET .....viviiussns T T 1

Figure 6. Fuel Pump

11




Section T TM 1-2R-0470-24

Flgure 7, Induction System and O1l Return Hose Assembly

il e R g

o

12




®

T™M 1-2R-04T0-24

Bection IT

Group Assembly Parts Liat

FIG. & UNITS USABLE
INDEX PART DESCRIPTION PER ON
NO. - N0, 1 2 3 4587 ABSY CODE
T= Mo Number INDUCTION SYSTEM AND OIL RETURN HOSE ASSY . .. NP
(ATTACHING PARTS)
-1 24030 . BPOLT, Hex head deilled 1/4-20 x 0,81 In, long ... .. 12
-2 AnNO-410L e WASHEI . i v o s n o s b s s s sansatars st anas 12
.5 .I"'.N“:l'r'if\"lﬁ - W_.n'i.f‘]"l":lt i % & B B B & & §F % B 4 % & woa o m @ s xpow A AW FF A 12
"" IH'INTS-I"‘:I- ¥ I"DI oW @ oW OB # @ B owowm @ W R B F oW R R owow s n i oaowm WA FF 2
=6 ANBGD-510L v WASHER . v e s v s i ae s P s se e F]
-8 530000 . BOLT, Hex head drilled 5/16-18 x 3.62 In. long . ... 2
=7 ANUGD-518L v WASHER vt rsrassanansnsessrnannsnsras 2
———_
-8 352059 . GASKET, Intake and oll drain manifold [ront ...... 1
-9 352060 . GASKET, Intake and oil drain manifold rear ...... 1
=110 GM-2.44 . CLAMP, Hose 2-T/18 In, ID (WIT} {Eﬂlﬁl—E] - wd e 2
=11 24R27 . HOSE,2IDx2-1/21n, lONE & v v v v s 4 s s nussans v 1
594204-A2 . INDUCTION SYSTEM ASSEMBLY, Complete . 1
-12 GM-2.44 . . CLAMP, Hoae 2-T/16 in. ID (WIT) (38151-E) ... . 12
-13 24027 . . HGEE,zmxz-lfz!n.mng ]
=14 24826 + » FLANGE, Intake manifold tube B 6
-15 #4495 . . BSEAL, Intake manifold (GP) (536740) .. vu v oo &
-18 4064 0-0 . .« TUBE, Intake manilold .. ... .... o e e i
: 534204-A1 PR MAMFGLD STUDDING AESY Intake nnd oll drain . 1
=17 AMN913-1 e oa o« PLUG i raasnasnsssssnsasnvans 1
-18 AM126300 . BOLTSBTUD i eessaanessassnsssasss 4
-1% 534204 . + « MANIFOLD, Intake and oll draln ..w. a0 NP
|
" o

13



,; Section II TM 1-2R-0470-24
3 Group Assembly Parta Liat
|
-
1
|
1
1
i
1
1
]
4
]
E
@
Filgure 8. Ol Sump Installatlon
FIG. & ' UNITS | USABLE
; INDEX PART DESCRIPTION PER ON
q NO. MO, 1 23 458 7 ASSY CODE
B- Mo Number SUMP INSTALLATION, Ol ..o v i iaaasaraananna NP
-1 625140 . BRACKET, Sump support 1, 3, 5 Blde. ... v vssn. 1
625108 . BRACKET, Sump support 2, 4, 6 elde....... ...+ 1
1 (ATTACHING PARTS)
-2 ANTSH -4 < BOLT v i s s s sar st aananrs s s emasnas 2
E -3 ANIG0-518L S WASHER L . v st s e s i mamm s m et e s e e o 2
1 ——=¥aaa
-4 352093 . BRACKET, Oil sump support front . . o . v s e s v s s s s 1
) {ATTACHING PARTS)
=5 5380949 # BOLT, Hex head drilled 5/16-18 x 3.62 In. long ..... REF
'ﬁ A.mﬁ"": . BDLT & @ F o @ o R o RO R R F W B WA EEEEF AR WA W WA F W 1
-.I .ﬁNgBU'EIEL ] wﬁSHE’R ® ® & p R R FF R F A EEF FEFE R F AR R R 1
R
532461-A1 . BUMP ASSEMBLY, Complete oil .. ... ..o ianas NP
(ATTACHING PARTS)
hﬁ 355-52* L] me # F & & & 4 & & & B & & F & F 4 & B &4 & F 4 8 F 5 FEF 4+ & 08 ﬂ
‘E ﬁlelﬁ‘“a L] NUT B E 4 B E B FE & F B 6 F & F & & B A F B2 & F B A& 4 EEST F S FE ﬁ
'lﬂ ANEE‘U"ﬁ'lEL - WASH-.ER LI B N B U I R I O IR RN R O B I R R R I ﬁ
PR S
-11 -ﬁﬂﬁll‘ - - RmﬁSEEMBLY,mIEauEE - & & & & 4 4 B ¥ & B 4 £ & & B 1.
23BeR « '« « FELT, Oll gauge collar .. .. cuovvevuuauss 1
23389 - - - {:GLI;-A-Hlﬂilgaugﬂd“ﬂt---t-----t-lnt-ttf NP
J6114 + « « ROD, Oll gauge T S R P T EA NP
"1: zﬂsa L] L] PLUG| HE‘ dl’“lﬂd hEId h‘l‘“l 1-14 LI B O I A B ) 1

14




TM 1-2R-0470-24 Section II
Group Assembly Parts Liat

FIG. & UNITS | USABLE
INDEX PART DESCRIPTION PER OnN

.. NO. NG, 2 3 45 6 17 ASSY CODE
8-13 ANDO0-18 GASKET . « v v e s e v vensnnns

=

=14 ANB13-1D e o PLUG v vean

=15 ANT45-3A e s CLAMP i it et n st s s a s e

o -186 542490 e s HOSE,1ID x40 lONE v v vv v vm v ennnsvsssass

; - S =17 532458 .+ BCREEN ASSEMBLY, Suction otl .. .. caveowan
-18 ANTA5-2A . « CLAMP ,........

=20 532461 . SUMP ASSEMBLY, Oll = oo v v wa v
-21 AMN123870 . SE.‘LL+ Lo mr e M AL E e e aa .

il - L

-1% 20275 + + HOSE, 5/BID X 1-T/81in. 1ong .« v v v v scusasss

- Mo Number ACCESS0ORY CASE, GEARS AND COVERS ABSY ......
533055 .. RETAINER ASSEMBLY, Oileap. .. ... csccuiiess

=1 AN430A4-4 oo BRIVET & i i s s s s snnass=n

-2 533054 . . CHAIN, Odl cap retainer . ....c.cc0vauvan
"3 F ﬁﬂﬂnﬁ‘ﬂ' " . R[NG, Gil C'ﬂ-[-l TElﬂ-iﬂEr PN A B I I R I LR I
332111 « o« CAP ASSEMBLY, Oil filter .. ... .

1]
1]
|—-|—-p-|.-|—-|—lz

-4 533355 « .« GASBKET, {Jillillerca.p[furnlﬂhedwlﬂl 352111}
=5 Mo Number . e . CAP,; ﬂilﬂlter......................
332540 . SPOUT ASSEMBLY, Oil filler , . ... cv v svnn s
{ATTACHING PARTS)

i d56-428 y LOCK ..o s s nwea P
-7 ANI2Z1502 e NUT L in s v i sarmamamssanmarsssmanseess
=B ANOG0-416L D WASHER | .. i s n e nasn v em e e

mmm ¥

-g ﬁ.N‘:ﬂS_EC‘ L] L3 RI""ET B oa ok F & & 4 F B A F K 0 OF F R OFRFEE Ao e oa B

-10 332613 « o CLIP, Spring . oo v v assarransssmacassnns
-11 | 335062 + o« MNECK, Qilfiller ... cceicaucsnmsnssnnn=n
-12 332632 « . OPOUT, Ol filler. ., ... o0 Gatan e e

=13 532508 . GASKET, Oil filler spout ., .....
=14 iaiel . COVER, Governorpad ........
. (ATTACHING PARTS)

=15 I56-524 . LOCK . ........ B e T T gt Ve oae
-16 AN121503  CNUOT e v aasaa A R R e
=17 ANDED-518 - WAEBHER ... ... e dsrsansnsadnassnanns
R ’

-148 ANI0O00B . GASKET, Type XX engine accessory drive ... ... 44
=19 532532 . COVER, Upper hydraullc pumppad ... 0 vy
{(ATTACHING PARTS)

=20 1 356524 R 1 1. 5 - R
=21 AT121503 w BUT i et s r s s s s s ss s s n v as st ranhea
-22 ANOBO-516 e WASHER oo ivennasnnsnasnnsannnsnnns
S

-23 AN4044-1 . GASKET........
-24 532139 . ADAPTER, Starter. .. .. T
{ATTACHING PARTS)

-25 d56-428 s LOCK .... .0
=26 AN121502 s HUT | ., st se st asnanrssvassmenssnnnn
=27 ANDB0D-4161L « WAEHER .. .....4044 R

-3

b2 b3 B2

PP R Y

P
wiie pbe wkn

ekt

P

L~ -

Py

=28 232520 + GASKET, Btarter adapter .. ..ccoceusnensaaay
‘1 =28 25005 » COVER, Vacuum pump adapter . ... ..o area s
(ATTACHING PARTS)

=30 A56-428 o LOCK . i s s esvsessissnssasssssnssansns
-31 ﬂNIZIEDz - NUT W owoR oW wm o w m W @ @ o ok kA B R FEEFEFEFAE e R E R
-32 ﬁN?ﬁﬂ*ilﬂ'L L] wASHER TN IO TR R I B A OB OE-W oF RS B B A B F FF R R EE R

—

e e e

. -33 ANA045-1 GhSI{ET, Vacuum and hydraulic power pumps . .. . .

=34 20273 NIPPLE, Hose 3/4-18 NF for 6/8 in. ID Hose .....
-35 ﬁﬂﬂﬂﬂ-la G&SKET 4 F F B B % s ok o§ B R E R E W F S A& adFFE SRR =
-35 35&"51“ LmK N EE R ey iy i SRR N R I L R 1

e

15



Bectlon II

1-3R-0470-24

Figure 9. Accessory Case, Gears

and Cover Assembly



TM 1-2R-0470-24

HBectlon II

Group Assembly Parts List

FIG, & UNITS UBABLE
INDEX PART DESCRIPTION PER ON

NO, NO, 1 23 4 5 67 ABSY CODE

8-37 AN121503 o MU L e v s e s a e e e e e e e e 17
=38 AMNYG0-518 v WASHER .. ... ccvacemsnnsansassssssomans 17
=34 SATR20-A1 . MACHINING ASSY, Accessory case [ront and rear 1

{see figure 10)
(ATTACHING PARTS)
=40 3506-524 s LOCK @i vs snarasasaraassnsanssnns ]
=41 AMN121503 NUT s s i v s s s s se e a s dda v i b o s abnasas )
-42 ANBGD-516 . WASHER ... envarnasssnanasarsssnnanas 5
=43 AMNIBL-2-T e PIN s i e st s i s s s e e E e A e e 2
-44 ANI20-4 B . 1 2
=45 ANUGO-4161, v WASHER .0 s h e i i s e e s b mn br oa e wa 2z
"46 -ﬂ‘lhri-ﬁ‘-!.‘l.l'i‘ " BDLT ........ PR T R R R R R I T T R ) L I | 1
-417 S0LAGA . WASHER, Tab 5/16 ln. PRV TR fa e v ae na 1
=448 ANTRO-516L . WASHER ..... R I L TS Y 1
=40 ANTIAT . BOLT ....... T I K T EREEEE 4
-50 ANSGG0-516L . WASHER .. .. savessasnnnsnnsnan 4
-51 232492 . GASKET, Crankcase to accessory case . ... ...... 1

8- 232541 . GEAR ASSEMBLY, Tachometer drive upper . .. .. .. 1
=33 232199 . o PLUG, DIl 0633 0D X I/410. CUP &« v 2 a s s s o v s 14 1
=53 532177 . . GEAR, Tachometer drive upper . ..o oo v v nnas NP

532543 . GEAR ASSEMBLY, Hydraulle pump drive lower . ... 1
=04 515527 . - PLUG, OI1 0.758 PD x 1/4 in, CUP ¢ o toamns a4 2n . 1
=35 2321681 . . GEAR, Hydraulic pump drive lower .......... NP
-56 512174 . GEAR, Oil pump drive .. ...+ euseesansannas 1
=57 532174 . GEAR, Fuelpumpidier ... vei e anssasesas 1
232542 . GEAR ASSEMBLY, Fuel pumpdrive .. ... vvvs s 1
=58 539634 . . PLUG, Q10633 0D x1/4in. CUp « .. v vt canens 1
=38 332180 . « GEAR, Fuel pumpdrive ......... B NP
~60 533406 « PLUG, Hydraulic pump drive upper aluminum allcr:.r 1
0.93 OD and 1.34 OD x 0.75 ID x 2.49 in, long
=61 532179 . GEAR, Propeller governor drive . ... ..c0v0van 1
=62 $0021-3 . SEAL, 0il 1,379 OD for 9/16 In, dia shaft {NM) {532510) 2
-3 538696 . SHAFT, Tachometer drive .o ve'v v e v o s e . 1
=G4 48141 . SEAL, Oi1 3 oD for 2-1/4 in, dla shaft (VM) (5324687) 1
=G5 50045-5 . SEAL, Oil 1.83 OD for 1-1/8 in. dia shaft (NM) (53248%) 1
Eilil al31T-8 . SEAL, 0il 1.63 OD for 15/16 in, dia shaft {NM) (532508) 1
=87 50184-5 . BEAL, Cil 1.503 OD for 15/16 in, dia shaft (NM) 1
(532508)
-G8 a0030-8 . SEAL, 0il 1,503 OD for 13/16 in.dia shaft (NM) 1
{532534)
-G8 2100-112 . RIMNG, External retaining (WKI) {532486). . . .. ... .. 1
=70 32487 .  WASHER, Thrust aluminum alloy 1,127 ID x 1.5 OD x 1
0,62 in.

g- 532536 . GEAR ASSEMBLY, Generator drive . .... .05« 1
=Tl 232202 . . PLUG, Oil 9,946 OD x 1/4 in, cup ivasmnrEen 1
=72 532172 . + GEAR, Generatordrive . ..cosassosnassaas NP

: 532479 . GEAR ASSEMBLY, Magneto eluster . ........... 2

=73 531177 . « SLEEVE, Magneto drive gear . ... .« ve v sua 1

=74 532478 « + GEAR, Magnetodrive . . s v vssvaasssnana NP

=75 532477 .« « GEAR, Magnetodrive shaft .. ... aouivacnn NP
10- 532820 MACHINING ASSEMBLY, Accessory case front and rear REF
{see flgure B-39){For attaching parts see figure B) )

532528 . BTUDDING AMD MACHINING AB3Y, Accessory case NP

front half
(ATTACHING PARTS)
-1 AN121503 e NUT wwenasnarnanesisissansasvsssnnnsy 2
e ANTGD-518 ]

« WABHER ... :¢scnansananssssmsansinansns

17



Section I
i

Group Assembly Parts List

T™ 1-2R-0470-24

[

18

A T
. i ﬁ\l‘;;;ﬂ.
El # .-""' t-t‘:-::!\—rl:ﬂ ] %
[ o, 0
47 51 48P ry N
1 36-52 1 O us
37 1,7
{ Figure 10, Front and Rear Accessory Case Machining Assembly
| FIG. & UNITS | USABLE
} INDEX PART DESCRIPTION PER ON
NO, NO. 12 3 45 67 ABSY CODE
10= 232338 « « ADAPTER ASSEMBLY, GeneratoI' ..+:cssasnns 1
* (ATTACHING PARTS)
-3 J56-428 LOCK, Nut 1/8=28 . o i i s s e s e . 2
=i ANLZ1502 e HUT s i sianr s s ama i m ey aoms b sk mw 2
‘l -5 IHL.NH'E'G"":iﬁL - L] w.ﬁ..SI'I.E-R B & & & & - & ol k& AR @ & = B B F B &% & & 2
. ———

-8 532515 . STUD, Plain 3/8-16 x 3/8-24 x 1-3/4in. ...... 1
532515P003 . STUD, 3/8-16 x 3/8-24 x 1-3/4 In. 0,003 in. OSon PD| AR
532515P006 . 8TUD, 3/8-16 x 3/8-24 x 1-3/4 In. 0.008 In. OSon PD}| AR
F32515P008 « « » BTUD, 3/8-16 x 3/8-24 x 1-3/4 ln.0.009 In. OS on PD AR

-7 532484 « + BUSHING, Bronze 1.12in. ID' . .. civnnmnsana 1

-8 532140 « « ADAPTER, Generator . ....ssosossesassss955= NP

=8 5325189 » GABETF Generator ldapler ------- T EEEEEE N i

-lu -ﬁmsz-: Ll L] pLUG II’!!#II.!‘#G!?!!‘#!!!F!‘ """"" a

&




O e

TM 1-2R-0470-24

Hectlon I

Group Assembly Parts List

FIG, & UNITS | USABLE
INDEX TART DESCRIPTION PER ON
HO, MO, 1.2 3 4 56 1 ASSY | CODE
1o0-11 532318 + - BUSHING, Upper tachometer drive front 0.795 ID 1
x 0,81 in. long
-12 532311 « .« BUSHING, Propeller governor drive front 0.82 1D 2
% 0.61 in, long
-13 512481 « » BUSHING, Upper hydraulic pump drive {ront 0.92 1
ID x 0,69 in. long
-14 53301 o PIN, 0083 dia x 0,187 In. 1O0E v u v v ale s v v mee v s -
-15 532485 . . BUSHING, Magneto drive front 1,232 ID x 0.61 in. 1g 2
-18 BA2525 .« DOWEL, Steel 0,375dla x 1,30 in. long . ... . . .- 2
=17 22319 .  BTuD, Generatnr adapter pad 1/4-20x1/4-28x%1- l,ﬂ"i in. 2
223189P003 . STUD 1/4-20x1/4-28x1-1/4 in, 0.003 1n. OSon PD . AR |
22319P006 + + STUD,1/4-20x1/4-28x1-1/41n.0.006 in, OS on PD . AR
223189008 . STUD,1/4-20x1,/4-28x1-1/41n. 0,009 in. OS on PD . AR
-18 22325 .+ S8TUD, Plaln 5/16-18 x 5/16-2d x 1.5 1n. . ....... 4
Z22325P003 . . STUD, 5/16-18x5/18-2d4x 1.5 in, 0.003 in. OS on PD. . AR
22325P006 . . .8TUD,5/16-18x5,/16-24 x 1.5 in. 0.006 in. 0Son PD . . AR
223259009 . .« SBTUD,5/16-18x5/16-24 x 1.5 in. 0.00% in, OSon PD , , AR
-19 532505 . . STUD, Plain5/16-18 x 5/16-24 22,75 in, + v v v v v v » 2
532505P003 . STUD,G/16-1Bx5/16-24 % 2,75 1n, 0,003 in. 08 on PD . AR
5I2605P006 . . BTUD,5/16=1Bx5/16=-24x2,751n, 0,006 in. OF on PD. AR
532505P000 o« BTUD, 5/16-16x5,/16-24 % 2.75 in. 0,009 In, OS on PD, AR
=20 533507 « « STUD, Plain 5/16-18 x 5/16-24 x 1.BB In. ... s . 13
53125307P003 <. . STUD,5/16-18x5/16-24x1.88 {n. 0,003 in. OSonPD . AR
332507 P006 .« STUD,5/16-18x5/16-24 % 1.88 in. 0,006 in, OSon PD , AR
5323097 P00N9 . . STUD,5/16-18x5/16-24x 1.88 in. 0.00%in. OSon PD . AR
-21 AMN126420 o« BOLTSTUD .. i veuuan 1
-22 512514 v« BTUD, Plain 3/8-16 x 3/8-24 x 2,94 4in, ... .0 eu. 3
532514P003 . . BTUD, 3/8-16 x 3/8-24 x 2.04 in, 0,003 in. OS on PD AR
532314P00E v« STUD, 3/8-16 x 3/8-24 x 2.94 in. 0.006 in, OS on PD AR
532314 P00% v e BTUD, 3/8-16 x 3/8-24 x 2.84 In. 0.009 in. OS on PD AR
-23 5332613 .« STUD, Plain 5/16-18 x 5/16-24 x 2-1/2in. . . .. 1
332612P003 . . 8TUD, 5/16-18 x 5/16-24 x 2-1,/2 in. 0.003 in. OS on AR
PD
532612P006 . .1 8TUD, 5/16-1B x 5/16-24 x 2-1/2 in, 0.006 in. OS on AR |
PD .
532612P00% . . BTUD, 5/16-18 x 5/16-24 x 2-1/2 in. 0.009 in. OS on AR
FD |
-24 532350 . .« CASE, Accessory fronthalf . . . ... ... ..., - b NP
=25 332473 . GASKET, Accessory case front to rear ... .. v e ey 1
232553 . STUDDING AND MACHINING AS3Y, Accessory case NP
rear half
532538 + . ADAPTER ASSEMBLY, Left magneto. ...+ .04 1
5232537 « «  ADAPTER ASSEMBLY, Right magneto......... 1
{ATTACHING PARTS)
=26 156-428 . . LOCHE, Nut 1/4=28 . . ... i ivarrmronnmssass q
=27 AN121502 O 1 1 4
-28 ANIED-418L « « WABHER ... vavvssmiinenn 4
N .
-29 532684 s« .+ . BUSHING, Magneto adapter bronze 1.T32 ID x 1
0.822 in, long
=30 2300 » = o« ADAPTER, Left Magneto . oo s v s s 68 08 50 535 NP
532200 v« o+ ADAPTER, Right Magneto .. .o o v v i v mn s avs NP
-31 532518 . . GASKET, Magneto adapter ........couveiviss 2
=32 ANI32.2 Yo PLUG - iy e e v e e e e e ey e 2
=33 ANI1Y-28 VU PLUG s e e s s e ee w e e B s s e i ek 1
-34 ANH13-38 o 1 Y | e P i
-35 ANBAZCA e w7 PLUG vy i s s i s as e s mar sy e 1
=38 537744 . .« PLUG, Special hex hend brass 1-18 NS e nmanan |
=317 ANBD0-16 s oo GABKET. o v v v vr s a s st nnindnasnaasnssas 1.
-38 532257 + « BUSHING, Propeller governor drive rear 0.82 ID x 1
: ; 1.18 in. long -
=38 532310 .« BUBHING, Qil pump drive 0.795 ID x 1.75 In. long . . 1

18



(e

|

o

Section II

Group Assembly Parts List

TM 1-2R-0470-24

20

FIG. & S UNITS | USABLE
INDEX PART DESCRIPTION PER ON
NO. NO. 1 23 4587 ABSY | CODE
10-40 s5a2ma -« BUSHING, Fuel pump {dier 0.785 ID x 1.25 in. long . . 1
=41 532318 « « BUSHING, Tachometer drive lower rear 0.785 ID 2
x 0.81 In. long
=43 532437 + + BUSHING, Oil pump driven gear 0,795 ID x 1.002 OD 2
x 0/16 In. long -
=43 532480 v« DUSHING, Fuel pump drive 0,785 1D x 0,72 in, long 1
=44 HAT4A1 « o DUHHING, Upper hydeaulle pump drive rear 0,02 ID 2
® 068 n, long
=40 RAZ6AD s o DOWEL, Steol 025 dio x 374 In. Long ., « v v vwsnms 2
-48 532524 « o« DOWEL, Steel 0,375 dia x 1-1/2 in, long .+ .+ . . ... .. 2
-47T 22718 « . STUD, Plain 1/4-20 x 1/4-28 x 1-1/414n. . ....... g
Z2315P003 . . STUD, 1/4-20 x 1/4-28 x 1-1/4 in. 0.003 in. OS on PD AR
22319P006 . . STUD, 1/4-20 x 1/4-28 x 1=1/4 in. 0.006 in. OS on PD AR
22318P009 + . STUD, 1/4-20 x 1/4-28 x 1-1/4 in. 0.009 in. OS on PD AR
-48 22325 « . STUD, Plain 5/16=-18 x 5/16-24 x 1.5 in. . v v v s s v 10
223125P003 .« . SBTUD, 5/16-18 x 5/16-24 x 1.5 in. 0.003 in. OS on PD AR
Z2AI5P006 s« « STUD, 5/16-18 x 5/16-24 x 1,5 in. 0.006 in. O3S on PD AR
22325P00% . . STUD, 5/16-18 x 5/16-24 x 1.5 in, 0.000 In. OS on PD AR
""9 ﬁNIE-ﬁnﬂ‘t & = HDLTETUD...........---o---.-.,--.... 2
=50 25008 - . STUD, Plain 1/4-20 x 1,/4-28 2 1-3/Bin. ... o0 . ... 4
ZRA08P00]I . STUD, 1/4-20 x 1/4-28 x 1=-3/8 in. 0.003 in. OS5 on PD AR
2RO0APO0E « .« STUD, 1/4-20 x 1/4-28 x 1-3/8 in. 0.006 in. OS on PD AR
ZA00EP00Y . . STUD, 1/4-20 x 1/4-28 x 1-3/8 in. 0.009 {n. O3S on PD AR
-51 5azan « « STUD, Plaln 1/4-20x 1/4-28 x 1-1/4 in. ., ... .... B
S3L501PO00Y . . BTUD, 1/4-20 x 1/4-28 x 1-1/4 in, 0.003 in. O3S on PD AR
32501P008 + . 8TUD, 1/4-20 x 1/4-28 x 1-1/4 in, 0,006 In. OS5 on PD AR
532501P00D -« STUD, 1,/4-20 x 1/4-28 x 1-1/4 in, 0.009 in."OS on PD AR
-53 532507 . . &8TUD, Plain 5/18-18 x 5/18-24 x 1.BBin. ., ...... 2
532507TP0G3 + « STUD, 5/16-18 x 5/16-24 x 1.88 in. 0.003 in. OS5 on PD AR
231507P006 - .- STUD, 5/16-18 x 5/16-24 % 1.88 {n. 0.006 1n, OS on PD AR
532507PN0Y .« STUD, 5/16-18 x 5/16-24 x 1,88 in, 0,009 in. OS on PD AH
=53 532511 - . STUD, Plain 5/16-18 x 5/16-24 x 1.624in. .. ... ... 4
232511P003 o 8TUD, 5/16-18 x 5/16=24 x 1,62 in. 0,003 in. OS on PD AR
332511P006 . . STUD,5/16-18 x 5/16-24 x 1,62 in. 0.006 in. O3 on PD AR
532511 P009 .. STUD, 5/16-18 x 5/16-24 x 1.62 {n. 0.00% ln. OS on PD AR
=54 532513 . . S8TUD, Plaln 5/16-18 x 5/16-24 x3.1%ln. . ...... 4
532513P003 . . STUD, 5/16-18 x 5/16-24 x 3.19 i{n. 0.003 in. OS5 on PD AR
532513P00G » « BTUD, 5/16~18 x 5/16-24 x 3.19 in. 0,006 in. OS on PD AR
532513P00G . « BTUD, 5/16-18 x 5/16-24 x 3,19 in. 0.00% In. OS5 on PD AR
-55 532516 « « STUD, Plain 3/8-16 x 3/8-24 x 4 in. ... v eucuan G
5I2516P003 .« STUD, 3/8-16 x 3/8-24 x 4 in. 0.003 in. OS on PD . .. AR
5AZ516P00G « « BSTUD, 3/8-16 x 3/8-24 x 4 in. 0.006 in. OS on PD . .. AR
532516P008 . . S8TUD, 3/8-16 x 3/8-24 x 4 in, 0,008 in. OS on PD . .. AR
&1 532340 ari. CASE, Accegsoryrear half . . ..o viovavnuas NP
11- Mo Number PUMP AND HOSE ABSEMBLY, DH] . . & o v v v um v s v s s o ua NP
=1 MS28741-10-25| .y HOSE ASSEMBLY, Hydraullc and pneumatic 25 in.long . . 1
(ATTACHING PARTS)
"'2 ANEE‘E"II}HE - NUT Bod @ B @ &R m @@ oo moEE R OR & R R R W F S W N FF AR WA 1
"3 ﬁHa_aA . BDLT I R R I O N I A N R I I R R I O B N N R TEE B IR I R R A 1
"'* PiNT‘iz"l']c - CLAMP1---tq---.I-ttf--t-n------------q--- .1
-3 ANT42-1TC + CLAMP . ... :. 1
¥ i S
i —ﬁ ﬂ.NBEZ"IDB [ ELEDW"I‘I‘III!-IIllilllllillliii-‘pi‘v‘!‘f 1
=T ANB40-16 « ADAPTER ... i ii s ininssvinmsnmrnansnnsss 1
-8 532381 « GEAR, Ol pumpdriven . ... v nsmanmassnssaa 1
*“ 532{35 L GE&R.mlpﬂmﬂdf“’Er LA L L R O B R I B IR L B R O ) 1
332502-A1 ] BOHY ASSEMBLY, Cm:llplﬂe aoll PUMP s # 2 a 524 2022 1
(ATTACHING PARTS)
-1“ :5’“"’52“ L] Lm&Hut*ﬁj“rlﬂ-a“IIII.IIIIII{IIII-I-I-IIII-I--‘ E




™™ 1-2R-0470-24 Bection IT
Group Assembly Parts Liat
Q-
Figure tl, Oil Pump and Hose Assembly
ﬂ FIG. & UNITS | USAELE
. INDEX PART DESCRIPTION PER ON
NO, MO, 1 2345617 ASBSY CODE
11-11 AN1Z21503 S 1.1 1 T I T R G
-12 ANBGR-516 ) WASBHER .. cvvmrnsvsssannsrreswarennas €
SR R

-13 532432 . .. PLUG, Hex head drilled for locking brass 5/8-18 . 1

-14 ANOOG-10 w s GASEET, o v e vvavassasrmacatsnnssssns 1

=15 A15996 . . HCREEN ASSEMBLY, Pressureoll ........." 1

=16 ANI00-20 e o« GASKET, @i ve vt essssremsssnnsmasares 1

=17 20970 . . CAP, Oll pressure relief valve 1-20 NEF ...... 1

=18 ANO00-16 e e GABKET. ¢ v v v v v s amsrsnmswanrassasss 1

-19 20568 . . NUT, High pressure adjusting screw lock 1- 20 NEF 1

'2'} ﬁNgﬂﬂ'iﬁ [l - GA.S}{ET----il-ll!v-rtlr-r-r--l--l-u--'-tnl-.. 1

-21 533164 . . BCREW AND BUSHING ASSEMBLY, Oil preasure 1

relief

~22 533105 . . BSPRING, Oil pressure reliel valve outer . ... ... 1

-23 533108 . . SPRING, Oil pressure relief valveinner ....... 1

=24 825172 » + e PLUNGER, Oil pressure rellef valve ......... 1

-2% 533104 .« BLEEYE, Oil pressure reliel valve ...... 0000 1

532502 . . BODY AND BUSHING ASSEMBLY, Oil pump . .... 1

-26 532437 . . . BUSHING, Oil pump gear bronze 0.785 ID x 2

1.002 OD x 9/16 in, long
-27 532433 " [ - E’UDYI Di]. pum? a-nd nll I-BI‘EE'I?I PR R B R B B T 1

21



ot o 1 -

i3 e i

PRSI

PR RN S 1 i T

i

Sectlon IT
Group Assembly Parts List

TM 1-2R-0470-24

.
Figure 12, Cylinders and Pushrods Assembly
FIG. & UNITS | USABLE
INDEX FPART DESCRIPTION - PER ON
NO, WO, 1 23 4586 7 ASSY CODE
12- No Number CYLINDERS AND PUSHRODS ASSEMBLY .......... NP
-1 337450 - PUSHROD ASSEMBLY D I b I I I T T 12
-2 236410 - PACKING, Pushrod housing . ........ Pt r s 24
-3 334609 - WASHER, Pushrod housing ., ............... “ia 36
-4 335052 +  SPRING, Pushrod housing o oo w e iii s, 12
-5 234603 - HOUSING, Pushrod removable . N T T I 12
-6 232393 » NUT, Speclal 5/16-24 12
'T 21‘1'\}3 - GASKET.. EIhauBt flﬂ.]‘lgf.' L I I R LI N 'E
53B567-A4 +  CYLINDER ASSEMBLY, Complete . ....,...... PR 6
(ATTACHING PARTS)
"'E 356‘?2‘] - me.- L L B N L I L A I R T ¥ & 3&
-9 531001 - NUT, Flanged hex 7/16-20 ., . e s 38
———lol
=10 932450 + « COVER, Valve rocker. . .. 1
{ATTACHING PARTS)
'*11 .H.Nﬁn‘o"ilﬁ‘lz - ® SCREw!-Il-llill--'-l L L R e T T
=12 AN93IGA41R « . WASHER R L I E o K T N T
"'la' ﬂmﬁﬂ'dlﬂh - - WAEHER.iil!ir!ll-r L R L A R I TS, 1
——— .-""-\-.__\_\__
-14 532451 e GASKET i
=15 24797 . SHAFT,‘-"al'-rerucker...........”........ 1
24797P0O05 « « BHAFT, Valve rocker 0,005 In, OSomOD,....... AR
=18 625145 + = BEARING, Valve rocker . , T LI T R TR, 1
625081 + « ROCEKER ASSEMBLY, Intake valve . , .. Faa s Eeem 1
| =17 ANEBE"E'! . s " ECREWi-I-lllIll!ll'ltlIllIlll'l-l-'!-tI-ll 2
"lﬂ ﬂzs{"n L] " L] HQCKER,IM!EEMVB L N A 1
22




TM 1-2R-0470-24 Section 11
Group Assembly Parte List
FIG. & UNITS | USABLE
INDEX PART DESCRIPTION PER ON
NO. - NO. 1 23 45867 AB3Y CODE
12-19 625145 « « DBEARING, Valve rocker .. ... s rranssus 1
525082 + + ROCKER ASSEMBLY, Exhaust valve ., s s e o v o 1
=20 ANGI5-2-3 « s« SCREW . ...,....... T 1
=21 B25512 « +« .+ ROCEKER, Exhaust valve ., ... .. ... ee s 1
5I806T-A% + + CYLINDER AND VALVE ASSEMBLY .. we.. 1
-22 24402 « + o« KEY, Valve spring outer retainer ...+ .40.. 4
-23 F.R.RA-43-A | . . . ROTOCAP ASSEMBLY (TP) (532067) ....... 2
=24 520105 e« . BSPRING, Valve outer . ...vivranssravans 2
-25 520106 .+ . EPRING, VAlVe IDNET . v v v v v v s s aa s r s 2
-26 24709 . . . RETAINER, Valve Spring Inner ... ...ses s 2
=21 537T6R44 « « « WALVE,Exhaust ,.vvvsverraaarronnns 1
-28 532129 « » o« YALVE, Intake ...+ v v rasrarasnas 1
538567 .« « MACHINING ASSEMBLY, Cylinder . ...« .. 1
=29 ANDIZ-2 + +oos o« PLUG ... R 1
=30 AN126288 o« s+ o+ » BOLTETUD @, v veecarsansrnnnnsss 2 f
-31 C2-52 . « . . INSERT, Spark plug (AF) (520112)........ 2
-32 ME122121 e 2 s o IMBERT . v o vesesnovsessasnassasns 2
-33 515152 . v . . GUIDE, VAIVE .\ uwerevssvannnasns 2
515152P005 v+ '+ » GUIDE, Valve 0,005 in. OSonOD ,....... AR
515152P010 .« o« - GUIDE, Valve 0,010 in. OS5 on OD .+ ... ... AR
515152P015 . e o+ o« GUIDE, Valve 0,015 in. OSon OD . .-+ .- . AR
515152P020 .+ . . GUIDE, Valve 0,020 In, OS5 on OD & v v v e v s« AR
-34 No Number « +» &+ . HEAD AND BARREL ASSEMBLY ....... NP
13- 519786=A1 PISTON ASSEMBLY, Complete .. ... s ssvanasnan 6
=1 SA946T . PIN AND PLUG ASSEMBLY, Piston «vav sv e e 1
510706-A2 +« PISTON AND RING ASSEMBLY ..... N 1
-3 625147 « '+ RING, Compression piston 5 OD x 0, EIBEI in. wide ., ., 2
G2514TPO05 . . RING, Compression piston 5 OD x 0.089 in. wide AR
0,005 in. O5 on OD
623147P015 « + RING, Compression piston 5 OD x 0.089 in. wide AR
0.015 in. 08 on OD
-3 536939 . '« RIMNG, Oil control piston 5 OD x 0.155 in. wide ... 1
S36938P00S5 .« RING, Oil control piston 5 OD x (.159 in. wide AR
0,005 in. OS5 on OD
516939P015 . '+ RING, Oil control piston 5 OD x 0.155 in. wide AR
0.015 in. OS5 on O
- 53UTO6 . . PISTON, T:1 compreasion ratio forged § in, dia ., 1
530796P015 . » PISTON, 7:1 compression ratio forged 5 in. dia AR

0.015 In.08 on OD

Figure 13. Complete Piston Assembly

23



Mevllon U

tiroup Assembly Parte List

TM 1-3R-0470-24

-

Figure 14, Crankcase Group

FIG. & UNITS | USABLE
! INDEX PART DESCRIPTION * PER ON
j NO. NO. 1 23 4567 ASSY CODE
! [ 14- Mo Number CRANKCASE GROUP .. ueaneacsvsansssannnss NP
P No Number . BRACKET AND NUT ASSEMBLY, Engine mount .. . . NP
-1 538911 . MNUT, Barrel 7/16-20 x 1,06 in, long « & v v v v 0 an s 4
-2 625077 . BRACKET, Engine mount [ront right hand ...... 1
625076 . .« BRACKET, Engine mount front left hand .. ..... 1
: =3 623070 . . BRACKET, Englne mount rear right hand. . ... .. 1
' l 625117 . . BRACKET AND OIL PRESSURE RELIEF ABSY ... NP
! {ATTACHING PARTS)
i -4 356-624 . LOCK i ievvinanannnnns 8
i -5 AN121504 e 0 NUT wvvvnnesonn b Ve e b e b 9
4 -6 ANOGO-6161 e o« WASHER .. .vvivevennanroansssassnssss 10
' -1 356-524 . LOCK ..oevves S S S s e b e S 5
) -B AN121503 e e MUY L e b e i 5
- -9 ANBED-516L e s WASHER +evvevccsarasrsssasnnnsnsns 6
: «10 825449 . . BPACER, Crankcase thru bolt 0.45 D x 0.E8 OD x 1
; 0,078 in,thick
-11 36007 . . BOLT, Hex head 5/16-24 x 10-9/16 in. long + « + « » 1
% =12 536524 . . BOLT, Hex head 3/8-24 x 10-5/8 In, loNg « e s+ .« 1
: BOLT, |
% -13 20970 « « « CAP, High pressure rellef valve ...... . dlea 1
; -14 ANZ00-18 v n s GABKET. cvvuvunsnsavsnsassnsanss - 1
: ~15 20868 . .+ . NUT, High pressure adjusting screw lock .... 1
-18 ANBOO-16 e v s GASKET. .. .unnsrasossssnnssnnnnnis 1
| =17 533168 .« . . SCREW-AND BUSHING ASSEMBLY, Oil pressure i
1 l =18 533105 .+ . BPRING, Oll pump Outer «,.ssssosnsssss 1
! =19 BINI0G v « o BPRING, Oll pump INNer . .:sssssnwrsnne I



TM 1-2R-0470-24 ' Section IT
Group Assembly Parts List

(FIG. & UNITS | USABLE
INDEX PART DESCRIPTION PER ON
NO, N, 1 23 45617 ABIY CODE
. 14-20 625173 v+ . PISTON, Oll pressure rellef ..., .. .00 1
=21 537104 .+« . SBLEEVE, Oll pressure rellef . . ..o cuwu v o 1
. G2507H v .+ . BRACEKET, Engine mount rear left hand ..... 1
-23 AN122872 B - 1 . ¥ I 1
-24 AN123866 e BEAL i e s s s s s s ra e e an s e sk 1
¥ -25 B25118 . PLATE, Identiflcation . ... cseessrssnmsnsss 1
{ATTACHING PART)
*2& ﬁNE‘aE"u*S " ECREW B EOE . # 4 o m % B ®m B B4 E R A kA FEEFF AR EE R ﬁ
SR, J
536522 . CRANKCASE ASSEMBLY, Complete . .. v e v vva v 1
=27 b31186 . . FLANGE, Pushrod houslng . i v s o v s s o0 == 8
(ATTACHING PARTS)
-28 355'423 Y " LEK:K & F B B B @ @ W OB B & @ W ON B oW OG A F mow FmAETEF kA IE
-28 AN121502 e o MUT v i st s s s nms s marsasssssesssssss 18
. =30 AMBGO-418L e e WASHER ..ot earnnsssrmatssasssainas 18
---'.---.
=31 3572058 . . GASKET, Pushrod housing flange . ..+« v aa v ss 6
=32 530470 « « EYE,Engine li{tng a0 s v s asonannesrs 1
{ATTACHING PARTS)
'33 ﬂﬁﬁ—‘iﬁﬂ " [ LUCK ..-..tn--lr-uvltll--ll--l--uilllill--! 2
=34 ANI21502 i o MUT e v v ansavansr st s anssssnatasss 2
=35 ANRGD-416L e s WASHER .0 v e s m s o srnnn st s 4
-36 25164 . .« WASHER, Special 8/32 ID x 1/2 OD x 1/8 in. thick 2
=37 ANA-11A e w  BOLT 4 4 ¢ s s adsass sdisasbnanid bdssnrss 2
RS
=38 ANDIZCH w ow PLUG i cs v s asansrssssssseansssnss 2
=38 ANG42-10 + + ELBOW ... e s s sanavasmararrsspasnss 1
=40 ANTAO-2 . NIPPLE & o v s s s s o s 8 a0 4 0 #a 64 s 6asd+4ass i)
-41 AN932-2 v o. PLUG . ia et estasarisssssnsssnnnns 1
; =43 GAZGTE . » DISTRIBUTOR, Primer s esvsararsssanaans 1
-43 ANDAZ-2 v e PLUG v es vt s asasanssaasm st sunns 2
-44 Gan124 w « PLUG, Squarehead pipe . .. s+ v iven v ransea 1
=45 AMNA2I-10B v e ELBOW & v i s s m e s b nanrmamt b b arsansns 1
=46 ANBI3-15 oo PLUG e s e s s s s s s s b s i b s a s 46 a0 54 e a 2
=47 531433 o . ADAPTER, Oll gallery . v s v e v v s v soan s s ww o 1
-48 ANDGOU-10 .« GASBKET T A 1
625113 . .+, MACHINING ASSEMBLY, Crankcase .......-. NP
-‘19 356“4‘26 - -... LOCK W ow s m ok B ECE K W N Rk & d A FFEE R oma R 10
-50 AMNIZIH02 e s s HUT & s e v apsssaasssnsnnnressass 10
=5l AMNGGD-416L e s o« WASHER ..o vansnssssaeassnmnnsssas 20
=52 Ald-11A e s s DBOLT v w e v aammss s s vsssnssssansa 11
-53 ﬁkN‘d‘l‘iA . - - BDLT & w % @ B & B & 4 B @ B oW B B & B & & B ®oF e & B4 4 1
‘54 355-524 ) " [l LDCK % B OF B o4 F B R B R @ R B R OF S & B 4 F F o8 som o4 E
=55 AN121507 e x s HBUT i vevrsvssssnanssrvssnnnnasas 8
=56 ANIGD-516L e n s WASHER ws v v v o v s snmnsarsanneridssa 16
=57 AND-14A e &3 BOLT & uasvsvodisssnrsnsssssrsans 7
-538 ANMI=IZA e s o BOLT . va s wasmvssesnssssssnssnsss 1
=59 A56-624 T T 5 ) L e T TR e e 2
-60 531003 g+ = e NUT, Hex flanged 3/B-24 ... .uiavnnennn 2 i
=61 24239 v « + WASHER, Plain 3/8 ID x 1/58 In. thick . .4 . . 4
=62 ANB-4TA e s o+ BOLT i v samssntrassamstsasnsns 2
=53 A56-T20 w a » LOCK o aemassonarsinssssnnnss 16
-G 531001 v s » MNUT, Hexflanged 7/16-20. ... o0 v vusns 14
=B85 25171 . . . BPACER, Crankecase through bolt 28/64 ID x 7/8 3
OD x 5/32 in. thick
-66 531205 .+ . BOLT, Crankcase through 7/16-20 x 10-11/16 b8
in, long
-817 40644 . » BEARING, Crankshaft main thrust . ........: 2
40644 M010 .+ BEARING, Crankshaft maln thrust 0.010 In. under- AR
.' aize on ID
-48 5303486 . « BEARING, Crankshaft main ....¢cssasvanans 8
530388 M0OL0 . . BEARING, Crankshaft main 0.010 in, undersize on D AR

B25114 . + « STUDDING .ﬁ.BSEHBLYI Crankcase R 1
' 26




T TR

R o b o i malasis ks

e ol

g

Ao

Section II

Group Assembly Parta Liat

TM 1-2R-0470-34

FIG. & S UNITS | USABLE |
INDEX PART DESCRIPTION - PER ON
NO. NO. 1 23 45867 ASSY | CODE
14-69 M5122162 -+ .+ . INSERT, Hell-Coil 5/16-18 x 5/8 in. long ... 5
=70 21080 + + « . DOWEL, 1/4dilax®/16in. long ........ 2
=71 AN125964 - € 18
=72 AN126300 S T - o 1 5 P R 3
=73 21167 « + . - STUD, 1/4-20x1/4-28x1in. long. ... us 2
* 21167P003 + + 2 . STUD, 1/4-20 x 1/4-28 x 1 In. long 0,003 in. AR .
03 on PD
21167pP00A =« « « STUD, 1/4-20 x 1/4-28 x 1 In. long 0.008 in. AR
085 on PD
21167P008 + +« s+ . STUD, 1/4-20 x 1/4-28 x 1 in. long 0,009 in, AR
OS5 on PD
-4 25030 s« « o« STUD, Plain 5/16-18 x 5/16-24 x 1-1/16 in, Ig ]
25030P003 « + » . STUD, 5/16-18 x 5/16-24 x 1-1/16 in, 0.003 In, AR
05 on PD
25030P006 « « « . 8TUD, 5/16-18 x 5/16-24 x 1-1/18 in, 0.006 in. AR
05 on PDy
250309000 + « &+ « STUD, 5/16-18 x 5/16-24 x 1-1/16 in, 0,000 in. AR
08 on PD
S £ 531145 . .« STUD, 7/16-14 x7/16-20 x 1,86 in, long . ... 8
: 531145P003 + + .+ . STUD, 7/16-14 x 7,/16-20 x 1.86 in, 0.003 In. AR
05 on PD
i 531145P008 + + « . S8TUD, 7/16-14 x 7/16-20 x 1.86 in, 0.008 in. AR
035 on PD
531145P008 + « +» . S8TUD, 7/16-14 x 7/16-20 x 1.86 in. 0,009 in, AR
05 on PD
-76 532515 + » o+ « BSTUD, 3/8-16x 3/8-24 x 1-3/4 In. long . ... 8
532515P003 + + « . BSTUD, 3/8-16 x 3/8-24 x 1-3/4 In, 0.003 in, AR
08 on PD
532515P006 » + . . STUD, 3/B-16 x 3/8-24 x 1-3/4 in, 0.006 in. AR
a5 on PD
532515P009 - - .+ . STUD, 3/8-16 x 3/8-24 x 1-3/4 in. 0,009 in. AR
i : 0S on PD
=71 | 832517 -« + . BTUD, 5/16-18 x 5/16-24 x 4-1/4 in. long ... 2
| B32517P003 + « 4+ . STUD, 5/16-18 x 5/16-24 x 4=1/4 in. 0,003 in. AR
! 08 on PR
I 532517PO06 + + .+ STUD, 5/16-18 x 5/16-24 x 4-1/4 in. 0.006 in. AR
0S5 on PD
532517P008 + + . STUD, 5/16-18 x 5/16-24 x 4-1/4 in. 0,009 in. AR
05 on PD
=78 532522 « +« . . BTUD, 5/16-18 x 5/16-24 x 3-5/16 in. long. .. 3
532522P003 - + . . STUD, 5/16-18 x 5/16-24 x 3-5/16 in, 0.003 in. AR
05 on PD
' | 532522P008 .+ . .+ BTUD, 5/16-18 x 5/16-24 x 3-5/16 in. 0,006 in. AR
0S on PD
532522P0089 . « . . 8TUD,5/16-18 x 5/18-24 x 3-5/16 in, 0,008 in, AR
08 on PD
-78 532367 « « » . CRANKCASE, Cylinders No, 1,3,5 ........ NP
-80 825075 + « « + CRANKCASE, Cyllnders No. 2,4,6 . ....... NP

26




TM 1-3R-0470-24

Sectlon O

Group Assembly Parts List

Figure 15. Camshaft and Lifters Assembly

FIG. & | UNITS | USABLE
INDEX PART DESCRIPTION PER oM
| NO, NO, 1 2 3 4 5 67 ASEY CODE
. 15~ Mo Number CAMSHAFT AND LIFTERS ASSEMBLY .. .o v vv v v nus NP
; 53687TT-A3 « CAMSBHAFT ASSEMBLY ... v ivus v vnun. v wtr 1
-1 FIEEPD « o« GEAR, Camsehaft drive . . . v e vs v v vnvnnnmens 1
(ATTACHING PART)
-2 537019 + + SCREW, Drilled hex head 5/16-24 x 0,53 in. long . . 4 !
R S
=2 536877 « - CAMSBHAFT ... e ivninmnnttosnmesnrnns 1
H-23178 « LIFTER ASSEMBLY, Hydraulic (WCX) (533400) ..... 12
-4 H-7397 + « RING, Snap (WCX) (5309400 . .o v v vnrnnnens 1
] H-7392 + + SOCKET, Pushrod (WCX) (25042) .. .uvv v a v nnn 1
-6 H-3814 + « UNIT, Hydraulle valve tappet (WCX) (533308) .... 1
=1 H-5678 « « BODY, Hydraulic lifter (WCX) (531128) ... .. ou. 1 F

2T



S i et il i i

kT

P . PR N I-'.....a..' o L Y

e gy

il o

Sectlon 11 T™M 1-2R-0470-24
Group Assembly Parts Liat
%
Figure 16. Complete Connecting Rod Assembly
-
FIG, & UNITS | USABLE
INDEX PART DESCRIPTION PER ON
MO, NO, 1 23 4567 ASSY CODE
16- AdG121-A2 ROD ASSEMBLY, Complete connecting . . ... ....... B
-1 530383 « BEARING, Conneeting rod upper and loewer . ...... 2
530383MO10 - BEARING, Connecting rod upper and lower 0.010 in, AR
undersize on ID
AJGI2L » ROD ASSEMBLY, Connecting L 1
-2 ANIND-2-2 < e PIN i i i e e et 2
-3 24804 « + NUT, Special hex 3/8-24 x 0,33 in, high........ 2
-4 35972 » » BOLT, Connecting rod 3/8-24 x 2-1/2 In. long . .. 2
=3 S 30658 -« BUSHING, Connecting rod split . .....00.... 1
-6 40744 -« ROD AND CAP, Connecting & vt e isewnses NP
17- No Mumber CRANKSHAFT ASSEMBLY, Complete .. .......... NP
-1 53421348  JAW, Starter L L L e e e e e 1
(ATTACHING PARTS)
'2 ﬂh‘ﬂﬂﬂ"ﬂ'* * Pm T T I T O R S S ] 1
=3 ANI20-0 NUT...............................” 1
-4 ANSG0-B181;  WASHER . . i i e 1
-
-5 536375 » GEAR, PInion &, 0t iiinvnnnnnnnnrnnnnnss 1
{ATTACHING PART)
-8 536378 +y SCREW, Drilled hex head 5/16-18 x 5/16-24 x 1-3/4 in, 6
long
P
=7 536563 - DOWEL, 0.202dia x 13/18 In. v owws vosnns v, 1
536570 - SEAL ASSY, Crankshaft oil for 2-3/8 in. dia shaft , , . 1
-8 533261 W A5 SPHING,OHBeal..........,............ 1
| =8 536578 » + SEAL ASSEMBLY, Rubberand felt ........... NP
=10 AM1ZIRG2 ' PACI'CIIIG"-w.,_._...._...................... 1
-11 ANI80-2-3 B Sy T AP 2
516640 . COLLAR ASSEMBLY, Oil transfer ,..,... cran e 1
=12 2456 « o+ NUT, Castlehex 1/4-28 ., . ..., .. ... 0cuvurs 2
=13 AMOE0-4181, w o+ WASHER . ...ty inertsnennnnannnas 2
-14 535685 - - BCREW, Hex head cap 1/4-28 x 1-1/2 In. long ... 2
-15 535651 -« TUBE, Ofltransfer . .........000000ms0s NP

28




T™ 1-2R-0470-24

Section II

" Group Assembly Parts Liat

2

Figure 17, Complete Crankshaft Assembly

FIG. & UNITE | USABLE
INDEX PART DESCRIPTION PER ON
MO MO, 12 3 45 67 AS3Y | CODE
17-14 53G051 . . COLLAH, Governor oll tranafer .. ..-cvvanvaws NP
=17 A000-165 . RING, Internal retaining (WKI1) (535686) .. ... cvvuus 1
"'1“ ANIEEET& » P.&EI{ING B R E o mom o4 @ & # Eom . om 8 & 4 B oW.omom ¥ @ F B o828 &4 FF w8 3
=18 537310 .  PLUG ASSEMBLY, Crankshaft oil transfer . .......- 1
G25056 . CRANKSHAFT AND DAMPER ASSEMBLY . ....uu-. 1
=20 5000-87 . . RING, Internal retaining (WKI) (352116) ......... 16 _
-21 352115 . + PLATE, Crankshaft damper counterweight pin 16 !
retaining F
=22 350998 . '« PIN, Crankshaft damper counterwelght ......... 8
: 352117 v g COUNTERWEIGHT ASSY, Crankshait damper 6th order| NP
-23 350807 . ¥ . DUSHING, Crankshaft damper counterweight. .... 16
=24 23513 . + DOWEL, 3/16 dia x 1-31/32 In. lONg . e vt oo 1
«25 532303 . . BTUD, Starter jaw retaining, 9/16-18 x 3/4 x 3-5/32 1
in, long
5315568 . o« CRAWNKSHAFT ASSEMBLY s asresnanssreas NP
'2& 3508848 » ] a BUS}HNGI Crank&h&ﬂ ﬂimpﬂr P N I I BB A ] 'a
=21 No Humber . . « CHRANKSHAFT, Tubes and plug assembly ... .4 .. NP

29



i sk

iy i e R e e

Section ILIJ
Numerlcal Index

L

TM 1-2R-0470-24

SECTION 111
NUMERICAL INDEX

30

5 FIG. QTY

AND PER

PART SOURCE | INDEX ART-

NO, CODE NO., ICLE
AN100008 9-18 1
AN121502 2-3 52
AN121503 3-36 69
AN121504 2-8 21
AN123862 17-10 1
AN123066 14-24 1
AN123872 14-23 1
AN123878 17-18 3
AN123878 8-21 1
AN125964 10-49 20
AN126288 12-30 12
AN126300 7-1B 7
AN126420 10-21 1
ANI_IA 11-3 1
ANID2-20-3 1-10 6
AN3104-1 3-13 g
| AN320-4 P-44 2
ANI20-9 17-3 1
AN3G5-1032 11-2 1
AN3IB0-2-2 ¢ 16-2 12
ANIE0-2-3 17-11 2
AN380-3-4 17-2 1
AN3IB1-2-T §-43 2
ANG-11A 14-52 11
AN4-13A 14-37 2
AN4-14A 14-53 1
AN4022-1 4-10 4
AN4023-1 4-11 2
AN4D44-1 9-23 1
AN4D45-1 2u5 3
AN404T-1 2-10 2
AN405%=1 -5 1
AN4116-R1 2-6 1
AN4164-2 3-11 8
AN430A4-4 9-1 1
AN435-5C4 9-9 2
ANS-14A 14-5T7 7
ANS-324 14-58 1
AN500-416-12 12-11, A2
AN501-10-10 3-3 B
ANS3I0-10-8 4.1 4
AN535-0-3 | 14-26 6
| AN3352-2 12-17 18
AN3547.2 2-1 1
ANG-4TA | 14-62 2
ANT42-10C 11-4 1
ANT42-17C 11-5 1
ANT42D-DC 1-5 2
ANT45-2A 8:18 2
ANT45-3A 8-15 2
ANT5-4 B-2 3
ANTSALT 9-48 1
ANT5A21 7-4 2

FIG. QTY

AND PER
PART SOURCE| INDEX | ART.

NO, CODE HNOQ, ICLE
ANTSAT 9-49 4
ANTBO-2 14-40 6
AN822-10B 11-6 I
ANB23-10B 14-45 1
ANB40-16 11-7 1
ANB42-10 14-39 1
AN900-10 11-14 2
ANDO00-13 §-35 1
ANS00-16 8-13 &
AND0O-29 11-16 1
AN913-1 7-17 1
ANS13-1D B-14 1
ANO13-15 14-46 2
AND13-28 10-34 1
ANB13-38 10-33 1
ANB32-2 10-10 14
ANS32C4 10-35 3
AND35-10 34 8
AN936A416 7-3 54
AN9E0-416L, 9-4 122
AND60-516 6-4 18
AN9IE0-516L 54 44
ANGE0-616 2-9 12
AN960-616L 14-8 10
AN960-916L 17-4 1
A25084 3-2 2
A35096 11-15 1
A36114 8-11 1
A36121 16- g
A36121-A2 16- 8
BG-708-8 3- Opt
C1779-10Z-1 4-2 4
4-6
02-52 12-31 12
c218 3-28 12
F.R.RA-43-A 12-23 i2
GM-2.44 7-10 14
7-12

H-23179 15- 12
H-3814 15-8 12
H-55786 15-7 12
H-7393 15-5 12
H-7307 15-4 12
MsS122121 12-32 12
MS122162 14-69 5
MS28741-10-25 11-1 1
ROZ6S 3- Opt
RGO0BO 6-1 1
WE 1008 3-12 6
WE 1009 3-14 6
WE1122 3.9 8
WE1214-1 3- 1
WE1214-2 | 3- 1 ]




T™M 1-2R-0470-24

Section I

MNumerical Index

| FIG.

FIG. QTY QTY
AND PER AND PER
PART SOURCE | INDEX ART- PART | SOURCE INDEX ART-
NO, CODE NO. ICLE NO, CODE NO, ICLE
WEIDL=-1=-2700 317 1 25030 14-T4 -]
WEID1=1-~3000 3-16 b 25030P003 14- AR
3-24 25030 P008 14- AR
WEANL-2-2200 3-22 1 25030P000 14- AR
WESH1-2-3200 3-23 1 25042 See H-T302
WEI01-2-3400 3-19 1 25164 14-38 2
WEID1-2-3600 3-18 2 25171 14-65 3
3-28 25312 See 10-50777
WES01-2-3800 3-25 1 25314 See 2-155
WEIN]-2-4000 3-21 1 25316 See 10-T029
WEIO1-2-4200 3-27 1 25317 See 10-T030
WEIO1-2-4300 3-20 1 25318 See 10-37668
10-37668 3-30 2 2832 B-12 1
10-37669 q-33 1 IP-194-F 2-16 1
10-50771 3-7 2 A50097 | 17-23 18
10-30777 3-8 2 350094 17-26 B
10-51365-17 3-24 2 3509949 17-22 B
10-51077 9.6 12 352024 Bee 10-52306
10-5230% A= 2 A52008 14-31 fi
10="T02% 3-31 2 52050 q-R 1
10-T030 3-32 2 352000 T-0 1
1345-3 2-11 1 352093 8-4 1
2-155 3-29 2 52111 - 1
20273 9-34 i 352115 17-21 16 .
20275 8-19 1 352117 17- NP !
20068 11-19 2 356-428 2-2 52
14-15 356-524 3-35 65
20970 11=17 2 356-624 2-12 23
14-13 ; I56-T20 12-8 52
21080 14-70 2 35872 16-4 12
21167 14-73 2 35885 5-5 1
21167P003 14- AR 36007 14-11 1
21167TP006 14- AR 36114 8- NP
21167008 14- AR 36151-E See GM-2.44
21493 12-7 B 36181 9-14 1
22319 10-117 B 36219 See 10-50771
223191007 10- AR 391629 5-1 1
223 19P006 10- AR 401506 3-37 4
22319P008 10- AR 40640=0 T-16 &
92325 10-18 14 40644 14-67 2
22325P003 10- AR 40644M010 - 14- AR
223253 P006 10- AR 40744 16-6 NP
22125 R009 10- AR 49141 0-64 1
o3380 8- NP 40162 3.1 1
23513 17-24 | 5000-165 17-17 1
230R8 8- i 5000-87 17-20 16
24239 14-61 4 50021-8 5-62 2
2456 17-21% 2 50030-5 0-68 1
24797 12-15 ] 50045-8 g-65 1
24757 PO0S 12- AR 50184-8 0-67 1
2479% 12-28 12 501868 9-47 1
24802 12-22 24 50217-5 9-68 1
24004 16-3 12 5100-112 9-69 1!
24826 T-14 & 515152 12-33 12
24827 7-11 T 515152P005 12- AR
24830 T-1 12 515152P010 12- AR
25005 9-29 1 515152P015 12- AR
25008 10-48 4 515152P020 12- AR
25008 P00 10- AR 520105 12-24 12
25008P0006 10- » AR 520106 12-25 12
25008P009 10- AR 520112 Bee C2-52

31



Bection I
Numerical Index

TM 1-3R-0470-34

FIG. QTY FIG. QTY
AND PER “{-. AND PER
PART |[SOURCE INDEX ART- PART |SOURCE INDEX ART-
NO, CODE NO. ICLE NO. CODE NO. ICLE
520124 14-44 1 532451 12-14 8
530455 See 10-37868 532458 8-17 1
530383 16-1 12 532461 8-20 1
530383M010 16- AR 532461-A1 8- NP
. 530386 14-68 B 532467 Bee 10141
5310386M010 14~ AR 532473 10-25 1
5304750 | 14-32 1 532477 6-76 NP
530658 | 16-5 B 532478 9-74 NP
5I0HAD | Bee H-T397 532470 g- 2
531001 | 12-9 52 532480 10-43 1
531009 ! 14-80 2 532481 10-13 3
531128 | Sec H-5578 10-44
531132-1 See C278 532482 9-51 1
531145 14-75 ) 532484 10-7 1
531145P003 14- AR 532485 10-15 2
531145P006 14- AR 532486 See 5100-112
531145P00D 14- AR 532487 6-70 1
531177 9-73 2 5312489 See 50045-3
231178 J-40 2 532400 3-16 1
531179 3-39 4 532501 10-51 8
531186 14-27 i 5325012003 10- AR
531205 14-66 8 532501 P006 10- AR
531433 14-47 i 532501 P009 10- AR
531676 See 10-51365-17 532502 11- 1
532067 See F.H.RA-43-A 532502-A1 11- 1
532129 12-28 [ 532505 10-18 2
532138 17-1 1 532505P003 10- AR
532139 B-24 1 5325050008 10- AR
532140 10-8 NP 532505P009 10- AR
532172 9-72 NP 532508 Hee 50217-5
532174 8-58 1 532507 10-20 15
532177 9-53 NP 532507P003 10- AR
532178 957 1 532507P006 10- AR
532170 9-61 1 532507P009 10- AR
532180 9-59 NP 532508 See 50184-8
232181 9-55 NP 332500 9-113 1
512182 See 1345-3 532510 See 50021-8
532197 See AN4116-R1 532511 10-53 4
532199 9-52 1 532511P003 10- AR
532202 5-T1 1 532511 P006 10- AR
532257 10-38 1 532511P009 10- AR
532200 10- NP 532513 10-54 4
532300 10-30 NP 532513P003 10- AR
532303 17-25 1 532513P006 10~ AR
512316 10-39 1 532513P009 10- AR
532317 10-40 1 532514 10-22 5
532318 10-11 3 532514P003 10- AR
10-41 . 532514P006 10- AR
532331 10-12 2 532514P008 10- AR
512340 10-56 NP 532515 10-6 9
532350 10-24 NP 532515P003 10- AR
532362 See C1778-102Z-1 532515P008 10- AR
| 532367 14-79 NP 532515P009 10- AR
532381 11-8 1 232516 10-54 i}
532393 12-6 12 532516 P003 10- AR
532402 See RGOOBO 532516P008 10- AR
532432 11-13 1 532516P009 10- AR
532433 11-27 1 532517 14=TT 2
532435 11-% 1 532517TP0O0A 14- AR
532437 10-41 4 532517P006 14- AR
11-28 o 532517P009 14- AR
532450 12-10 8 532518 10-31 2




TM 1-1R-04T0-24

Section IO
Numerical Index
FIG. QTY FIG. QTY
AND PER AND PER
. PART - | sOURCE| INDEX | ART- PART |SOURCE| INDEX |ART-
NO, CODE NO, ICLE NO, CODE NO, ICLE
532519 10-9 1 534603 12-5 12
532520 8-28 1 534600 12-3 1§
532522 14-78 3 535052 12-4 12
. 5325229003 14- AR 535063 9-11 1
532522 P00S 14- AR 5;3%%# g-gg f
532522P009 14- g :
532524 10-46 B 335649 | i !
532525 10-16 9 535651 17-15 NP
; 535685 17-14 2
532528 | 10- NP 536043 3- 1
532532 8-19 1 536051 7-16 NP |
532534 See 50030-8 536375 T<3 1
532536 9- 1 536378 17-6 &
532537 10- 1 536410 12-2 24
532538 10- 1 536524 14-12 1
532539 10- 1 536563 17-17 1
532540 g- 1 536570 11- 1
532541 0- 1 536579 17-8 NP
. 532542 0- 1 536740 See 8405 i
532543 B- 1 536877 15-3 1 J
532553 10- NP 536877-A3 15- 1
532612 10-23 1 536038 13-3 6
592612P003 10- AR 536039P005 13- AR
532612P006 10- AR 536939P015 13- AR
532612P009 10- AR 5370189 15-2 4
532613 9-10 2 537310 ) 17-19 1 ‘
532632 8-12 NP 537316 See A25084
532656 4- 1 537490 12-1 12 |
| 532676 14-42 1 537540 See 3P-184-F
{ 532683 10-45 2 537744 10-36 1
5326584 10-28 2 537844 12-27 8
532685 4- 2 538567 12- a
537686 4-9 2 538567-A3 12- 6
K32687 4- 2 530567 -A4 12- 6
532820 10- REF | 538695 15-1 1
532520-A1 9-39 1 538696 9-63 1
537941 4- 1 538899 7-6 2
537044 4-B 1 530467 13-1 8
532045 4-3 3 530634 9-58 1
532046 4= 1 530796 13-4 8
532047 4-4 1 539796P015 13- AR
533031 10-14 2 538796-A1 13- 8
533053 9-3 1 530706-A2 13- B
533054 §-2 1 539511 14-1 4
533055 8- 1 625056 17- 1
533067 See 49162 625058 17- NP
533104 11-25 2 625075 14-80 NP
14-21 625076 14~ 1
533105 Co11-22 2 625077 14-2 1
14-18 625078 14-22 1
533106 11-23 2 625079 14-3 1
14-19 625081 12- 6
533166 11-21 2 625082 12- 6
14-17 625008 See 391628
533261 17-8 i £95109 B 1
Sa3395 9-4 } 825112 14- 1
533300 Bee H-3814
533400 See H-23179 .| 825113 14- NP
533406 9-60 1 625114 14- 1
534204 7-119 NP 625116 14-25 1
£34204-A1 7- | 625117 14- 1
534204-A2 Ta 1 625140 B-1 1

K E




Section ITI TM 1-2R-0470-24
Numerical Index

FIG. QTY FIG, QTY

AND PER AND PER

PART SOURCE | INDEX ART- PART |BOURCE INDEX ART-

NO. " CODE NO. ICLE NO, CODE NO. ICLE
625145 12-18 12 625173 11-24 2

12-19 11.20

625448 12-18 6
625147 i - 13-2 12 625449 14-10 1
62514TP0O0S 13- AR 625512 12-21 g
ﬂ:su’rpul.': 13- AR 8495 T-15 8

L s e . i« fam
*

i R il

Aril. 5. GOVERWWENT MRINTING OFFIE 1943  SI515




